

# TEST CERTIFICATE

This is to certify that the nominated size and quality of the following product has been inspected and tested with following results.



Page 1

Customer Sold To:

HESNZ  
3 Heb Place  
Takanini, Auckland, New Zealand

BATCH NO.: 03/21

DATE: 202/10/26

GOODS: DIN580/582 EYEBOLTS/EYE

SIZE:	WLL(TON)	MBS(TON)	ACTUAL (TON)	
M36 EYEBOLTS	5.10	30.60	30.90	

CHEMICAL COMPOSITION

MATERIAL C15

ELEMENTS	C	Si	Mn	S	P
REQUIRED	0.13-0.18	<0.10	0.30-0.60	<0.04	<0.05
ACTUAL	0.15	0.08	0.5	0.03	0.04

We hereby certify the above test is true and correct.

42 Clements Avenue Bundoora Vic Aust  
Bundoora Victoria 3083 Australia  
Phone + 61 3 94667840